
17
Anaerobic Treatment of Milk Processing Wastewater

Maria Helena G. A. G. Nadais, Maria Isabel A. P. F. Capela,
Luís Manuel G. A. Arroja, and Yung-Tse Hung

CONTENTS

INTRODUCTION

THE EFFLUENTS FROM MILK PROCESSING INDUSTRIES

THE ANAEROBIC TREATMENT PROCESS

THE ANAEROBIC TREATMENT OF MILK PROCESSING EFFLUENTS

CASE STUDIES

DESIGN EXAMPLES AND QUESTIONS

TRENDS IN ANAEROBIC TREATMENT OF MILK PROCESSING EFFLUENTS

NOMENCLATURE

REFERENCES

Abstract Anaerobic processes are widely used for the treatment of milk and dairy effluents.
This technology has been subjected to significant development and real-scale application
in the last few decades and offers highly favorable perspectives to accomplish a complete
[...]
decrease was obtained by lowering the inlet flow rate to the digester and by-passing the excess
flow to the aerobic system, until the achievement inside the reactor of the normal values
for the operational and control parameters (VFA, pH and COD concentrations). After this,
the inlet flow rate was increased step by step until the total flow rate was achieved. This
strategy allowed a gradual recovery of the process although with a slow increase on the TSS
concentration inside the reactor, as can be seen in Fig. 17.12. The duration of the recovery time
of the process after this accidental discharge was around 5 months. However, in the end of this



Anaerobic Treatment of Milk Processing Wastewater 605

0

100

200

300

400

500

600

700

800

Apr-98 May-98 Jun-98 Jul-98 Aug-98 Sep-98 Oct-98 Nov-98 Dec-98 Dec-98 Jan-99 Mar-99 Mar-99 Apr-99 May-99 Jun-99 Jul-99 Aug-99

Time

V
F

A
, m

g
/L

4.0

4.5

5.0

5.5

6.0

6.5

7.0

7.5

8.0

8.5

9.0

pH

Digester VFA
Digester pH

Shock Organic Load
(whey discharge)

Toxic discharge
(concentrate

aniline)

Fig. 17.11. Digester VFA and pH evolution (case studies 1 and 2).

0

200

400

600

800

1000

1200

1400

1600

Apr-98 May-98 Jun-98 Jul-98 Aug-98 Sep-98 Oct-98 Nov-98 Dec-98 Jan-99 Feb-99 Mar-99 Apr-99 May-99 Jun-99 Jul-99 Aug-99

Time

C
O

D
, m

g
/L

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

T
S

S
, m

g
/L

Digester COD

Digester TSS

Shock Organic Load
(whey discharge)

Toxic discharge
(concentrated aniline)

Solids wash out

reseeding

Fig. 17.12. Digester COD and TSS evolution (case studies 1 and 2).

recover period, the TSS inside the reactor was only 3,500 mg TSS/L, lower than the amount
before this discharge, which showed that the reactor had not achieved a complete recovery.

5.2. Case Study 2: Toxic Discharge (Concentrated Aniline)

In the same milk processing wastewater treatment plant of Case Study 1, and after 5 months
trying to recover the reactor after the occurrence of the organic shock load, by the beginning
of January 99, an accidental discharge of a toxic product (concentrated aniline used for cheese
cover) occurred before the achievement of total recovery of the anaerobic process (reactor



606 Maria Helena G. A. G. Nadais et al.

TSS concentration was lower than 4,000 mg TSS/L). This discharge was not reported to the
treatment plant manager, so it was not possible to act immediately in the operation of the
anaerobic process before the reactor failure. Hence, it was observed biomass inhibition and
sludge wash-out. As a consequence, a total loss of the reactor solids content was observed
together with a high increase on VFA and COD reactor content concentrations, respectively
600 mg VFA/L and 1400 mg COD/L, as a result of bacteria inhibition and death (Figs. 17.11
and 17.12).

At this moment, due to the very low amount of TSS inside the reactor (less than 500 mg
TSS/L), the reactor recovery was only possible through a reactor reseeding and start-up proce-
dure performed from the middle of January 99 until March 99, as can be seen in Fig. 17.12. By
May 99, when the reactor was almost recovered and achieving full capacity, 100 mg COD/L,
60 mg VFA/L, and 2,000 mg TSS/L, there was again another accidental discharge of aniline,
although in less quantity, which caused again the failure of the reactor. It was necessary to
start again the recovery of the reactor through a new reseeding and start-up period (data not
presented).

As a conclusion on this type of accidental discharge (toxic compound), it can be stated that
the inhibition of the anaerobic bacteria was very severe, causing the failure of the process, and
the recovery was possible only through a reseeding and start-up of the anaerobic reactor.

5.3. Case Study 3: Chemical Discharge (Soda Lime)

The chemical discharge (soda lime) happened in August 03 in another milk processing
mill (also cheese making installation) wastewater treatment plant because of a control valve
malfunction in the neutralizing unit. Around 5 m3 of concentrated soda lime had been added to
the anaerobic reactor and pH values higher than 10 had been reached (Fig. 17.13). The COD
concentration inside the anaerobic reactor increased almost ten times the normal operational
value achieving values higher than 1,200 mg COD/L, as can be seen in Fig. 17.13. To restore
rapidly the operational pH values (6.8–7.2), the anaerobic reactor content was neutralized with
sulfuric acid. At the same time, and in order to avoid an organic shock load, the inlet flow rate
was decreased. After some period, a stepwise increase of the organic loading rate (through
the increase of the flow rate) was applied. This procedure had occurred between the middle of
August 03 until the end of September 03. However, these actions were not sufficient to prevent
biomass wash-out.

From Fig. 17.14, it can be observed that the total suspended solids concentration inside the
anaerobic reactor dropped sharply by the end of September 03, as consequence of the biomass
wash-out. Hence, a reseeding was planned and was initiated in October 03. Due to the lack
of seeding material at this time, the reseed period lasted for 3 months (until December 03)
and a new start up procedure was initiated. By the end of January 04, the reactor was working
properly at full capacity with a good efficiency, achieving a COD of 150 mg COD/L and a
solids content of 12,000 mg TSS/L inside the digester.

As a conclusion on this type of accidental discharge (chemical compound), it can be stated
that the inhibition of the anaerobic bacteria was very severe, also causing process failure and
the need for a re-seeding and start-up of the anaerobic reactor (recovery time of around 5
months).



Anaerobic Treatment of Milk Processing Wastewater 607

0

200

400

600

800

1000

1200

1400

Jul-03 Jul-03 Aug-03 Sep-03 Oct-03 Nov-03 Dec-03 Jan-04 Feb-04 Mar-04 Apr-04 May-04 Jun-04 Jul-04 Aug-04 Sep-04 Oct-04

Time

C
O

D
, m

g
/L

0.0

2.0

4.0

6.0

8.0

10.0

12.0

pH

Digester COD

Digester pHSoda lime
discharge

Change of cleaning products 

Fig. 17.13. Digester COD and pH evolution (case studies 3 and 4).

0

200

400

600

800

1000

1200

1400

Jul-03 Jul-03 Aug-03 Sep-03 Oct-03 Nov-03 Dec-03 Jan-04 Feb-04 Mar-04 Apr-04 May-04 Jun-04 Jul-04 Aug-04 Sep-04 Oct-04

Time

C
O

D
, m

g
/l

0

2000

4000

6000

8000

10000

12000

14000

16000

T
S

S
, m

g
/L

Digester COD

Digester TSSSoda lime
discharge

Change of
cleaning products 

reseeding 

Fig. 17.14. Digester COD and TSS evolution (case studies 3 and 4).

5.4. Case Study 4: Change in Cleaning Products

From Figs. 17.13 and 17.14, it can be observed that, by May 04, something had caused the
COD concentration to increase and a very high loss of the total suspended solids inside the
anaerobic reactor. After an investigation on the cause of these phenomena, a correlation was
established between these facts and a change in the cleaning products (disinfectants) used in
the mill during this period. In order to avoid higher organic shock loads, the inlet flow was
decreased. By October 04, the anaerobic reactor was working at a low flow rate (25% of the



608 Maria Helena G. A. G. Nadais et al.

total flow rate) and was still functioning very unstably. Although it was known which cleaning
product caused this behavior, the toxic agent was not identified. However, due to process
and sanitary reasons, it was not possible to change immediately the cleaning products, so the
anaerobic reactor had to work at these unstable conditions during a large period, which caused
biomass wash-out. Only after the changing of the cleaning products, it was possible to do a
new reseed of the digester and apply the start-up procedure. After this action it was observed
a gradual recovery of the reactor (data not shown).

As a conclusion on this type of discharge (change of cleaning products used in the mill), it
can be stated that care must be taken wherever there is a need to change the disinfectants used
in the process, due to its potential inhibitory effect on the anaerobic bacteria.

6. DESIGN EXAMPLES AND QUESTIONS

In this section, some design examples will be presented for different types of anaerobic
reactors treating milk processing effluents from industrial mills. The anaerobic reactors under
analysis are: anaerobic contact reactor, anaerobic up-flow filter, and IC reactor (modified
UASB reactor).

The anaerobic reactors under study are included in wastewater treatment plants designed
to treat industrial effluents from milk processing industries in order to meet legal discharge
requirements, with the lowest operation costs.

In general, milk processing wastewater treatment plants using an anaerobic technology have
the configuration as presented on the block diagram of Fig. 17.15:

1. Pretreatment consisting of screening, grit removal, flow measurement, oil and grease removal,
and equalization.

2. Anaerobic treatment.
3. Aerobic treatment in an activated sludge system designed for the following processes: nitrifica-

tion/denitrification, aeration and sludge settling and recycle.

6.1. Design Example 1: Anaerobic Contact Reactor (Cheese Mill)

The anaerobic contact reactor is installed in an industrial wastewater treatment plant
with the total configuration presented in Fig. 17.15, receiving liquid effluents from a milk
processing industry producing cheese. In this mill, there are three different wastewaters to be
treated: domestic wastewater, industrial wastewater, and cheese whey (35% of the total daily
volume).

The equalization tank was designed for a hydraulic retention time of 15 h, and the tank is
provided with a mixing system (propeller type) to avoid solids settling and milk fat flotation.
This wastewater component (fat) is separated in a flotation unit (DAF type) to prevent
operational problems at the anaerobic reactor, namely sludge bulking and sludge wash-out due
to the presence of the milk fat. The flow rate from the equalization tank is constant (20 m3/h),
and the treatment plant operates 24 h/day on a 7 days a week basis.

The anaerobic reactor (Fig. 17.16) consists basically on a cylindrical concrete tank with an
inlet distribution system at the reactor bottom. Sludge mixing is provided by sludge recycling
at a sufficient flow rate (150 m3/h) to keep the sludge on the bottom slightly expanded and



Anaerobic Treatment of Milk Processing Wastewater 609

industrial
wastewater

PRE-TREATMENT

Screening Grit
removal

Equalisation tank Flotation
unit

pH adjustment

oil and grease

ANAEROBIC TREATMENT

excess sludge
(agriculture)

Anaerobic system Anoxic
zone

Aeration / Nitrification
zone

AEROBIC TREATMENT

internal (nitrate) recycle

return activated sludge

Decanter 
treated effluent 

water course

Fig. 17.15. Block diagram for milk wastewater treatment plants.

1=CSTR anaerobic digester; 2= degasification tower; 3= lamella separator; 4=heat exchanger 

2

biogas 

3

4inflow

Anaerobic

Sludge recycling 

1

Fig. 17.16. Anaerobic reactor (design example 1).

allowing also a good influent distribution. To reach a mesophilic temperature inside the reactor
(35◦C), the influent is heated by direct steam injection prior to entering the reactor.

The effluent leaving the anaerobic reactor contains a considerable amount of sludge which
has to be separated and recycled back to the reactor. Due to the solids settling characteristics,



610 Maria Helena G. A. G. Nadais et al.

Table 17.15
Main characteristics of the combined
industrial effluent (design example 1)

Parameter Unit Value

Flow rate m3/day 480
COD mg/L 25, 800
BOD5 mg/L 13, 600
TSS mg/L 1, 400
Total N mg/L 300
Total P mg/L 130
Sulphate mg/L 600
Temperature ◦C 24

the separation process is performed in a parallel plate separator (cross flow type) denominated
“SEPAFLOC.”

The design of the anaerobic contact reactor was based on the main characteristics of the
combined industrial wastewater presented in Table 17.15, assuming no COD removal in the
pretreatment units.

The total COD load to be treated was 12,640 kg/day, and the maximum design volumetric
organic load rate was 5 kgCOD/day-m3 of reactor volume. The corresponding active volume
of the reactor is 2,500 m3.

The total reactor volume is 2,800 m3 with a cylindrical shape form. The corresponding
reactor diameter is 18.9 m, and the total height is 10.1 m, with a water height of 9.5 m
approximately. The reactor is operated at 32–37◦C and in a pH range of 6.8–7.5 with an
expected control point of 7.2. The estimated biogas production was 234 m3/day.

The anaerobic contact reactor efficiency was estimated as 87% for COD and as 90% for
BOD5. The assumed effluent characteristics after anaerobic treatment were 4,650 mg/L for
total COD, 1,775 mg/L for total BOD5, and 1,500 mg/L for TSS.

The aerobic activated sludge treatment consists of a tank with two reactors in series: anoxic
basin and aeration basin. The anoxic basin, also called denitrification basin, has 330 m3 of
volume and is located in front and adjacent to the aeration basin. This last basin has a volume
of 2,250 m3.

6.2. Design Example 2: UASB Reactor IC Type (Milk Processing Mill)

The IC reactor was installed in a wastewater treatment plant designed to treat the liquid
effluents from a milk industry producing UHT milk, skimmed and semi-skimmed.

The main characteristics of the combined industrial effluent are described in Table 17.16.
The treatment plant also has a configuration similar to the block diagram presented in

Fig. 17.15. In this treatment plant, the equalization tank was designed for a hydraulic retention
time of 8 h, and the flotation unit (DAF type) is provided with a coagulation/flocculation piping
system for chemical precipitation, for the anaerobic reactor protection in case of organic
overloading.



Anaerobic Treatment of Milk Processing Wastewater 611

Table 17.16
Main characteristics of the combined industrial
effluent (design example 2)

Parameter Unit Value

Flow rate m3/day 3,000
COD mg/L 2,000
BOD5 mg/L 1,500
TSS mg/L 600
Total N mg/L 100
Total P mg/L 30
FOG mg/L 350
Temperature ◦C 25–35

The anaerobic reactor, called IC reactor, is a technology based on the UASB process and
is essentially an up-flow granular sludge bed system. The IC reactor consists of two UASB
compartments on top of each other. The produced biogas is separated in two stages within
the reactor, and the biogas collected in the first stage drives a gas lift resulting in an internal
circulation of wastewater and sludge.

In the IC system there are four sections:

1. Influent feed and mixing compartment
2. Fluidized bed compartment
3. Recirculation system
4. Polishing compartment

The organic load applied to the IC reactor is 5,400 kg COD/day (equivalent to 4,050 kg
BOD5/day). For this organic load, the designed IC anaerobic reactor has a useful volume
of 308 m3 with a total height of 18.5 m and a diameter of 5 m.

The expected efficiency of the IC reactor is 70–80% for BOD removal, working at a tem-
perature between 25 and 35◦C.

6.3. Design Example 3: UASB Reactor IC Type (Cheese Mill)

The IC reactor was designed to incorporate a wastewater treatment plant similar to
Fig. 17.15, designed to treat the liquid effluents from a milk industry producing cheese, cream,
butter, whey, and milk powder.

The equalization tank in this wastewater treatment plant has a hydraulic retention time of
24 h, and the flotation unit is a Plate Water Flotation DAF type.

The liquid effluents from this milk processing industry after passing through the flotation
unit have the characteristics described in Table 17.17.

The organic load applied to the IC reactor is 5,600 kg COD/day, and the main dimensions of
the reactor are 4 m diameter and 20 m height, with a useful capacity of 250 m3. The hydraulic
retention time is approximately 3.7 h and the average reactor feed flow is 67.5 m3/h with
an average upward velocity of 5.3 m3/h. Assuming low total suspended solids inlet and



612 Maria Helena G. A. G. Nadais et al.

Table 17.17
Main characteristics of the combined
industrial effluent (design example 3)

Parameter Unit Value

Flow rate m3/day 1,600
COD mg/L 3,500
BOD5 mg/L 2,800
FOG mg/L 50–70
Temperature ◦C 30

Table 17.18
Main characteristics of the combined
industrial effluent (design example 4)

Parameter Unit Value

Flow rate m3/day 1,100
COD mg/L 34,900
BOD5/COD – 0.53
TSS mg/L 4,400
Total N mg/L 500
Total P mg/L 110
Sulfates mg/L 460
FOG mg/L 500
Temperature ◦C 30

a temperature above 25◦C, the expected removal efficiency is 70–80% for total COD and
80–90% for total BOD with a biogas production of 1,800 m3/day.

The effluent from the IC reactor flows to the activated sludge system with an anoxic tank
with a volume of 800 m3 and an extended aeration tank with 1,800 m3.

6.4. Design Example 4: Anaerobic Filter Reactor (Cheese Mill)

This milk processing mill produces cheese, cream, butter, and milk powder. The wastewater
treatment plant designed to treat the industrial wastewater is similar to the standard wastewater
treatment plant presented on the block diagram of Fig. 17.15. The characteristics of the raw
influent are as follow and reflect the presence of a significant amount of whey (Table 17.18)

The anaerobic reactor (Fig. 17.17) is filled with a carrier material considered an ideal
growth medium for the anaerobic biomass and equipped with an influent distribution system
over the total bottom surface of the reactor. Due to the growth of the biomass on the carrier
material, a very stable performance of the treatment plant is obtained. To ensure a sufficient
up-flow velocity inside the anaerobic reactor (1 m/h), there is a recycle back flow from the
outlet of the reactor, providing a total influent flow rate of the 700 m3/h.



Anaerobic Treatment of Milk Processing Wastewater 613

biogas 

Anaerobic effluent 

inflow 

Anaerobic Filter 

Fig. 17.17. Anaerobic reactor (design example 4).

The anaerobic filter was designed for an organic loading rate of 5 kg COD/m3-day, and
has a hydraulic retention time (HRT) of 7 day (based on the equalized raw influent flow rate)
and a useful volume of 7, 680 m3. The reactor is cylindrical with a total height of 12 m and an
internal diameter of 29.8 m.

The COD removal is 80% and the BOD removal efficiency 82%, with a biogas production
of 710 m3/h.

The aerobic treatment is performed in two systems in series, each one comprising an anoxic
reactor followed by an aeration tank.

7. TRENDS IN ANAEROBIC TREATMENT OF MILK
PROCESSING EFFLUENTS

7.1. Results of Recent Investigations on Anaerobic Treatment of Milk Wastewater

The number and type of anaerobic treatment systems being applied to industrial and agri-
cultural waste streams has grown tremendously since the first technologies were introduced
and commercially promoted in the late 1970s and early 1980s. Over the last 30 years, the
number of nonlagoon anaerobic installations worldwide has increased by nearly an order-of-
magnitude and now probably exceeds 2,200 (115).

Anaerobic treatment technology is being applied more frequently to a variety of unique,
high-strength waste streams produced by a wide range of industries and in particular to
milk processing wastewaters. Much of the early impetus for such applications was related
to complying with discharge regulations. Today, the major impetus for treating such streams
is financial, based on the need for a cost-effective, high-performance treatment technology
with relatively low operating costs. In addition, the potential economic value of biogas, a by-
product of anaerobic treatment, has added a major economic benefit to the picture. Anaerobic



614 Maria Helena G. A. G. Nadais et al.

digestion is now widely used to treat high-strength industrial wastewaters with COD levels
above 2 g/L, especially in case of carbohydrate-rich effluents (131, 132). The most commonly
used reactor type is the UASB. More often than not, however, anaerobic digestion of industrial
effluents does not proceed optimally because the composition of these effluents is typically